884098E926

ALA

Makita Corporation
Anjo, Aichi, Japan

www.makita.com

Virir8,da81k

[ GB | Miter saw stand Instruction manual
[ F ] Support de scie a onglet Manuel d’instructions
[ D | Gestell fiir Gehrungssage Betriebsanleitung

[ 1 | Supporto per sega circolare Istruzioni per Puso

[ NL | Verstekzaagtafel Gebruiksaanwijzing

[ E | Soporte para sierra ingletadora Manual de instrucciones




ENGLISH
Models:

181013, L81016, LS1017, LS1018, LS1214, LS1212, LS1216, LS1030N, LS1040, LH1040, LS1220, LS1221, 1.SG714,

MT230, M243, MLS100, BLST13
Inclusive of models followed by F, L and FL, ¥ any.

Preparation

Note: Check contents of package for the following components. Please inform Makita service center of any part missing in

the package immediately.

* Miter saw stand assembly (1 unit)

+ Hexwrench 6 (1 pe.)

* Wrench 13 (1pc.) -
* Hex socket bolt M8 x 16 {4 pcs.)

= Hex socket bolt M8 x 30 (4 pes.)

+ Hex bolt M8 x 50 {4 pes.)

« Washer 8 (4 pcs.)

* Wheel 300 {2 pes.)

* Washer 8 (2 pcs.)

* Footarm (1 pc.)

+ Handle {f pc.)

+ Adjusting bolt (2 pcs.)

+ Clamping nut M2 (2 pcs.}

Explanation of generai view

1. Wheel 300 8. LegA 16. Shift lever

2, Footarm 8, Hex socket beit M8 x 30 16. Pin i0-60

3. Handle 10. Hex bolt M8 x 50 17. Stopper

4. Adjusiing boit 11. Hex nut M8 18, Extension arm

5. Hex socket bolt M8 x 16 12, Hole 18. Lever40

6. Flat washer8 13. Wood Plate 20. Clamping screw M8 x 20

7. LegB 14. Locking lever 21. Leg pipe 28

Symbols Place the stand assembly upright and insert adjusting

@ reirenennnens REEA instruction manual.

+eeeee. MaXIMUM allowable loading

CAUTION:

» Read and thoroughly understand this manual and the
instruction manual of the tool you use before
performing the following.

+ Before installing a tool on this stand, always switch off
and unplug the tool.

+ The stand should be bolted in a stable and Jevel
surface using the bolts provided on two of four feet.

+ Use only with Makita modei indicated in the instruction
manual.

+ Use oniy the handle to aveid pinched fingers when
raiging or folding the stand. ’

+ Before operating the tool, secure it to stand using bolts.

» Do not use the stand on unaven or unstable surface.

+ Do not climb, sit or stand on the stand.

* When setling up the miter saw stand in the upright
position or folding it, be sure to securely keep pressing
the pipe of miter saw stand with your foot until it focks,

* When storing miter saw stand, never lean it against the
wall or the ke lengthwise or sideways.

= Never pull the locking lever without holding the handle.

Assembling miter saw stand (Fig. 1)
Assemble parts for miter saw stand as disassembled parts
are packed in the carton box.

(1) Adjusting bolt

bolts (2 pes.) from the below and secure these bolés by
tightening nuts.
To adjust, turn the adjusting bolts until it reaches floor
50 that the miter saw stand can be kept stable.

{2) Wheal 300 (2 pcs.}
Insert the whesls onto the leg B of miter saw stand on
both sides and secure the wheels by tightening hex
socket bolt M8 x 16 (2 pes.) with washer 8 (2 pes.)
from upper side.

(3) Foot arm
Insert the foot arm onto the port of the leg B from .
upper side and secure it by tightening hex socket bolt
M8 x 16 (2 pes.) from backside.

(4) Handle
Inseri the handle onto the miter saw stand from the
cover side and secure it by tightening hex socket bolt
M8 x 30 (4 pcs.} from the ratchel cover side.

Installing a miter saw models specified

below on the miter saw stand: {Fig. 2)
Place a miter saw so that the hole in the miter saw base
overlaps a hole in the label on the miter saw stand table
according to applicable models. These holes came with
nut M8 {4 pes). Secure the miter saw stand with Hex bolt
M8 x 5¢ (4 pes.)

L81013, LS1016, L81017, LS1048, L1214, 181212,
LS1216, LS1030N, L51040, LH1040, LS1220, LS1221,
LS07 14, MT230, M243, MLS100

Installing a miter saw models other than
above models on the miter saw stand with
pitches between the holes in miter saw



base within width or length of miter saw
stand table. (Fig. 3)

Drill the it to obtain appropriate holes and using these
holes.

Installing a miter saw models other than
above models on the miter saw stand with
pitches between holes in miter saw base
equal to or beyond the width or length of
miter saw stand table. (Fig. 4)

Prepare two wood plates or the [like, d

t {o obtain

appropriate holes and using these holes secure these
plates on the miter saw stand. Then drill the plates for
holes to fit the holes in a miter saw base and secure the
miter saw firmly using bolls and nuts.

How to use miter saw stand
Setting ups: (Fig. 5}

1

2.

5.

Grip the handle and place your foot en the pipe of the
leg A of miter saw stand.

Release the locking lever with left hand while pressing
down the handle.

Grab the handte with both hands and pull it backwards
through your weight.

Raise the handie up to your desired one of height
levels 1 to 5 according to your work by aligning the
index bar with the height positions shown on the label.
Turn the adjusting boli so that the miter saw stand can
be stable,

Folding: {Fig. 6)

1,

2.

6.

Place your foot on the pipe of the leg A of miter saw
stand.

Grab the handle with both hands and puli it backwards
through your weight.

Hold the handle firmiy and pull the shift lever with a
finger while holding it.

Lower the handle up to your desired one of height
levels 1 to 5 according to your work by aligning the
index bar with the height positions shown on the fabel.
Lowering further after going past the height level 1
lock the handle by iiself,

The miter saw stand can be moved with wheels as
shown in the figure.

Setting up the extension arms (for the repetitive
length stopper and the roller): {Fig. 7 & )

1.

Move the lever 40 foward the side of miter saw
placement in the A direction of arrow, pull out the
extension arm until its end reaches the repetitive
length or the support length and lock it by maving the
lever 40 in the B direction of arrow.

Pulf out the pin 10-80, pivot the leg so that it is upright.
Make sure that the pin top end is lecked in the hole in
the [eg pipe.

Loosen the clamping screw MB x 20 on the leg
counterctockwise, putl out the leg pipe until it reaches
the floor and tighten the clamping screw M8 x 20 back
counterciockwise the leg pipe.

Loosen the clamping screw M8 x 20 on the side of the
stopper for the repetitive length or the rofler
counterclockwise, raise or lower the stopper (or the
roller) until the top edge of the stopper {or the top of

roller} reaches the same level as the top surface of the
miter saw table. Retighten the clamping screw MB x
20 clockwise to Jock the siopper (or roller).

Stering the extension arm for both the stopper to gain

repetitive cuts and the roller: (Fig. 7 & 8}

1. Loosen the lever 40, push back the leg pipe 28 and
retighten the lever.

2. Loosen the lever 40 nearer to the stopper (or the
roller}, press down the stopper (cr the roller} and
retighten the lever.

3. Pull out the pin 10-60, pivot the leg until it reaches to
the horizontal position.

4. Loosen the lever 40, push back the extension arm as
far as it will go and retighten the lever firmly fo lock the
extension bar.

FRANCAIS

Modéles :

1.51013, L31016, LS1017, LS1018, LS1214, LS1212, LS1216, LS1030N, LS1040, LH1040, LS1220, LS1221, LS0714,
MT230, M243, MLS100, BLS713 )
Ooanﬂm:n ies modéles suivis de F, L et FL, s'il y a.

Préparation

Remarque : Vérifiez que 'embaliage contient les composants suivants. Veuillez informer immeédiatement le centre de
réparation de Makita si upe piéce mangue dans I'embaliage.

-

Montage du support de scie & onglet {1 unité)
Clé & mollette 6 (1 piece)

Clé 13 {1 piéce}

Boulon de clé & mollette M8 x 16 (4 piéces)
Boulon de cié & mollette M8 x 30 {4 pigces)
Boulon 4 téte hexagonale M8 x 50 {4 piéces)
Rondelle § (4 piéces)

Roue 300 {2 piéces)

Rondelle 8 (2 piéces)

Bras de pied (1 piéce)

Poignée (1 pigce)

Boulon de réglage (2 pieces)
Ecrou de serrage M12 (2 pigces)

Descriptif

1. Roue 300 8. PiedA 15. Levier de manceuvre
2. Bras de pied 9. Boulon de clé & mollefte M8 x 30 16. Broche 10-60
M. Mo_u_zmﬂ ol 10. Boulon & téte hexagonale M8 x 50 “M mcamn_ )

. Boulon de réglage . Bras d'exiension
5. Boulon de clé 3 molletle MB x 16 15, wmmu%msmxm%:m_ M8 19. Levier 40
8. m.c_.wam__m plate 8 .“m“ Plaque de bois 20. Vis de serrage M8 x 20
7. FiedB t4. Levier de verrouillage 21. Tube de pled 28
Symboles « Ne jamais tirer sur le levier de verrouillage sans tenir [a

.. Reportez-vous au manuel d'instructions.

e Charge maximale permissible

ATTENTION :

-

Avant de poursuivre, veuillez d’abord lire et bien
comprendre ce manuef et le mode d'emploi de {'outil
que vous utiliserez.

Avant d'instalier 'outil sur ce suppont, vous devez
couper e contact et débrancher l'outil.

Le support doit &tre boulonné sur une surface stable et
plane, a laide des boulons prévus sur deux das quatre
pieds.

Utilisez uniguement le modéle Makita indigué dans le
mode demploi.

Utilisez uniquement la poignée pour éviter de vous
pincer les doigts en déployant le support ou en le
repliant.

Avant d’utiliser I'outil, fixez-le au support 4 faide des
boulons.

Ne pas utiliser le support sur une surface inégale ou
instable.

Ne pas menter sur le support, ni s'asseoir cu s'appuyer
dessus.

Quand vous installez le support de |a scie & cnglet en
position redressée ou plige, veillez & maintenir une
pression sur le fube du support de |2 scie & onglet avec
votre pied jusqu'a ce qu'il se verrouille.

Lorsque vous entreposez le support de Ja scie 4 onglet,
ne 'adossez jamais contre un mur ou généralement
dans la lengueur ou la largeur.

poignée.

Montage du support de scie 3 onglet

{F

ig. 1)

Assemblez les piéces emballées dans la boite en cartcn
pour le support de scie 4 onglet.

(1

@

(3

-~

4)

Boulon de régilage

Placez Fensemble du support en position redressée et
insérez les boulons de réglage (2 piéces) en
commengant par le bas et sécurisez ces boulons &
I'aide d’&crous de serrage.

Pour I'ajustage, tournez les boulons de réglage
jusqu'a atteindre le sol pour que le support de scie &
onglet puisse rester stable,

Roue 300 (2 piéces)

Insérez les roues sur le pied B du support de scie &
ongiet des deux cités et sécurisez les roues en
serrant le boulon de clé 4 mollette M8 x 16 (2 pigces)
avec [a rondelle 8 (2 pidces) depuis le sommet.

Bras de piad

Insérez e bras de pied sur le port du pied B depuis le
sommet et sécurisez-le en serrant le boulon de clé &
maliette M8 x 16 (2 piéces) depuis I'arriére.

Poignée

Insérez la poignée sur le support de scie a onglet
depuis le ¢8té du couvercle et sécurisez-la en serrant
{e boulon de clé a mollette M8 x 30 {4 pidces) depuis
te cbté du couvercle de rochet.



Installation d'un modéle de scie a onglet

spécifié sous le support de scie 4 onglet :

(Fig. 2)

Placez une scie & ongiet de maniére a ce que l'orifice
dans la base de |a scie a onglet chevauche un orifice
dans I'étiquette du support de scie a onglet en fonction
des modéles applicables. Ces orifices sont fournis avec
un écrou M8 (4 piéces). Securisez le support de scie a
onglet avec le boulon hexagonal M8 x 50 (4 piéces)
L5%013, E51016, LS1017, LS1018, L51214, L1212,
LS1216, LS1030N, LS1040, LH1040, LS1220, £51221,
LS0714, MT230, M243, MLS100

Installation d’un modele de scie a onglet
autre que les modéles ci-dessus sur le
support de scie & onglet avec des pas
entre les orifices de la base de la scie &4
onglet dans la largeur ou 1a longueur de
la table de support de la scie a onglet.

(Fig. 3)

Percez pour cblenir des orifices appropriés et les utiliser.

Installation d’un modéle de scie 4 onglet
autre que les modéles ci-dessus sur le
support de scie & onglet avec des pas
entre les orifices de la base de la scie &
onglet supérieurs ou égaux a la largeur

ou la longueur de la table de support de la

scie a onglet. {Fig. 4)
Préparez deux plaques de bois ou matériau similzire,

percez-les pour obtenir des orifices appropriés que vous

utiliserez pour sécuriser ces ptaques sur le support de

scie & onglet. Percez ensuite les plaques pour les orifices

desiinés & s'adapter aux orifices d'une base de scie 2

onglet et sécurisez fermement Ja scie & onglet & I'aide de

boulons et d'écrous.

Comment utiliser le support de scie &
onglet

Instatlation ; {Fig. 5}

1. Saisissez la poignée et placez votre pied sur le tube
du pied A du support de scie & onglet.

2. Relachez le levier de verrouillage avec la main
gauche tout en pressant sur 1a poignée vers le bas.

3. Prenez la poignée a deux mains et tirez-la vers
I'arriére avec votre poids.

Abaissez la peignée au niveau d’élévation soubaité de
1 & 5 en fonction de votre travail, en alignant la barre
d'index sur les positions d'&lévation indiguées sur
I'étiquette.

i bous l'abaissez plus que le niveau d'élévation 1, fa
paignée se verrouillera,

[l est possible de déplacer le support de scie & onglet
commae indiqué sur la figure.

Instaliation des bras d'extension (pour la butée de
longueur répétitive et le rouleau) : (Fig. 7 et 8)

1.

Daplacez le levier 40 & ctté de fa position de 1a scie &
onglet dans la direction A de ta fléche, firez sur le bras
d'extension jusqu'a ce que son extrémité atteigne la
longueur répétitive ou fa longueur de support et
varrotillez-le en déplagant le levier 40 dans la
direction B de la fleche.

Tirez sur la broche 10-60, faites pivoter le pied pour le
redresser. Assurez-vous que Textrémité supérieure de
ia broche est verrauiilée dans l'orifice du tube du pied.
Desserrez la vis de serrage MB x 20 sur le pied dans
le sens inverse des aiguilies d'une montre, tirez sur le
iube de pied jusqu'a ce qu'if touche le sol et resserrez
fa vis de serrage M8 x 20 dans [e sens inverse des
aiguilles d’'une montre sur le tube de pied.

Desserrez la vis de serrage M8 x 20 a coté de [a butée
pour ia longueur répétitive ou le rouleau dans le sans
inverse des aiguilles d'une montre, soulevez ou
abaissez Ia butée (ou le rouleau} jusqu'a ce que le
bord supérieur de |z butée {ou le sommet du rouleau)
atieigne le méme niveau que la surface supérieure de
la table de scle & onglet. Resserrez la vis de serrage
M8 x 20 dans le sens des aiguiiles d'uzne montre pour
verrouiller fa butée (ou e rouleau).

Stockage du bras d’extension pour que la butée
gagne des découpes répétitives et le rouleau : (Fig. 7
et 8)

1.

2.

8.
Pli
1.

2,

3.

Soulevez la poignée au niveau d’élévation souhaité de
1 & 5 en fonction de vetre travail, en alignant ta barre
d'index sur les positions d'élévation indiquées sur
I'étiquette.

Tournez le boulons de réglage de maniére & ce que le
support de scie a onglet soit stable.

age : (Fig. 6)
Placez votre pied sur le tube du pied A du support de
scie & onglet.
Prenez la poignée & deux mains et tirez-la vers
l'arsiére avec votre poids.
Maintenez fermement la poignée et tirez le lavier de
changement avec un doigt tout en le tenant.

Desserrez le levier 40, repoussez le tube de pied 28 et
resserrez le levier.

Desserrez le levier 40 le plus proche de fa bulée (ou
du rouleau), appuyez sur la butée vers le bas {ou le
rouleau) et resserrez le levier.

Tirez sur la broche 10-60, faites pivoter le pled jusqu'a
ce qu'll atteigne la position horizontale.

Desserrez le levier 40, repoussez le bras d’extension
aussi loin que possible ef resserrez fermement le
levier pour verrauilier la barre d'extension.

DEUTSCH

Modelle:
LST013, LS1016, LS1017, LS1018, LS1214, LS1212, LS1216, LS1030N, LS1040, LH1040, L.81220, LS1221, LS0714,
MT230, M243, MLS100, BLS713

EinschlieBlich der Modelle mit F, L und FL.

Vorhereitung

Hinweis: Prifen Sie den Inhait des Pakets auf die folgenden Komponenten. Wenden Sie sich sofort an das Makita-
Servicecenter, falls ein Teil des Pakels fehli.

-

.

Gestellbaugruppe fiir Gehrungssége {1 Gerét)
Sechskantschlissel 6 (1 St.)

Gabelschliissel 13 (1t St.)

Sechskantbolzen MB x 16 (4 St.)
Sechskantbolzen MB x 30 (4 8)
Sechskantschraube M8 x 50 {4 St.)
Unterlegscheibe 8 (4 St.)

+ Rad 300 (2 t.)

+ Unterlegscheibe 8 (2 St.)
+ FuRhebel {1 8t.)

« Griff (15L)

« Einstellschraube (2 St.)

+ Spannmutter M12 (2 §t.)

Erklidrung der Gesamidarstellung

1. Rad 300 8. BeinA 16. Umschaithebet

2. FuBhebel 9. Sechskantbolzen M8 x 30~ 16. Stift 10-60

3. Griff 10. Sechskanischraube M8 x 50 17. Anschlag

4. Einstellschraube 1. Sechskanimutter M8 18. Verddngerungsarm

5. Sechskantbolzen M8 x 16 12. Loch 18. Hebel 40

6. Unterlegscheibe 8 13. Holzplatte 20. Klemmschraube M8 x 20

7. BeinB 14. Verriegelungshebel 21. Beinrohr 28

Symbole + Ziehen Sie niemals am Arrefierhebel, ohne den Griff

ACHTUNG:

Lesen Sie die vorliegende Anleitung und die
Betrigbsanleilung des verwendeten Werkzeugs
sorgfiHtig durch, bevor Sie die folgenden Schritte
ausfihren.

Bevor Sie ein Werkzeug auf diesem Gestell befestigen,
schalten Sie stets das Gerét aus und zishen Sie den
Stecker.

Das Gestell muss auf einer stabilen und ebenen
Oberfidiche mithilfe der mitgelieferien Bolzen auf zwei
der vier Filfte angaschraubt werden.

Verwenden Sie das Gestell ausschlieftlich mit dem in
der Betriebsanieitung angegebenen Makita-Modell.
Verwenden Sie ausschlieBlich den Griff, um beim Aus-
und Einklappen des Gestells ein Einklemmen der
Finger zu vermeiden.

Befestigen Sie vor der Inbetriebnahme das Werkzeug
mit Hiife der Bolzen am Gestell.

Verwenden Sie das Gestell nicht auf einer unebenen
oder instabilen Oberflache.

Steigen, setzen oder stellen Sie sich nicht auf das
Gestell.

Achten Sie beim Aus- und Einklappen des Gestells
darauf, dass Sie solange mit threm FuR auf das Rohr
drlicken, bis das Gesfell einrastet,

Lehnen Sie zur Aufthewahrung das Gestell niemals
ldngs oder seitwiirts gegen eine Wand oder Ahnliches.

dabei festzuhalten,

Montage des Gestells fiir die
Gehrungssége (Abb. 1)
Bauen Sie die Teile fur das Gestell der Gehrungssége
Zusamemen, da die Teile demontiert im Karton geliefert
werden,
{1) Einstellschraube
Platzieran Sie das Gestell aufrecht, fiigen Sie die
Einstellschrauben (2 St.) von unten ein und sichern
Sie diese Schrauben durch Festziehen der Muttern.
Drehen Sie zum Einstellen die Schrauben bis diese
den Boden erreichen, sodass das Gestell stabil steht.
{2) Rad 300 (2 St.)
Stecken Sie die Rader auf Bein B an beiden Seiten
des Gestells und sichern Sie die Rader durch
Festziehen der Sechskantbolzen M8 x 16 (2 St.) mit
den Unterlegscheiben 8 (2 St.) an der oberen Seite.
{3} FulRhebel
Stecken Sie den FuBBhebet auf den Anschluss an Bein
B von der aberen Seite und sichern Sie diesen durch
Festziehen der Sechskantbolzen M8 x 16 (2 St.) an
der Rilckseite.
(4) Griff
Stecken Sie den Griff auf das Gestell von der
Blendenseite auf und sichern Sie diesen durch
Festziehen der Sechskantbolzen M8 x 30 {4 St} an
der Klinkenblendenseite.



Befestigen eines im Folgenden
angegebenen Gehrungssigenmodells auf
dem Gestell: (Abb. 2)

Platzieren Sie die Gehrungssége so, dass die Bohrung in
der Basis der Gehrungssége an der Behrung im Etikeit
auf dem Gestelitisch fir das jeweilige Modell der
Gehrungssdge ausrichtet wird. Diese L.dcher sind fir die
MB-Schrauben (4 St.). Sichern Sie das Gestell der
Gehrungssége mit den Sechskanischrauben M8 x 50

(4 St.)

LS1013, LS1016, LS1017, L.S1018, LS1214, LS1212,
LS1216, LS1030N, LS1040, EH1040, LS1220, L51221,
L.S0714, MT230, M243, ML.3100

Befestigen anderer
Gehrungssagenmodelle als die oben
genannten auf dem Gestell mit Hilfe von
Teilungen zwischen den Bohrung in der
Gehrungssigenbasis innerhalb der Breite
oder Linge des Gestelltisches: (Abb. 3)

Bohren Sie die entsprechenden Licher.

Befestigen anderer
Gehrungssigenmodelle als die oben
genannten auf dem Gestell mit Hilfe von
Teilungen zwischen den Bohrung in der
Gehrungssagenbasis gleich oder gréfler
der Breite oder Linge des Gestelltisches:
(Abb. 4)

Bereiten Sie zwel Holzplatten oder dhnsliches vor, bohren
Sie die entsprechenden Ldcher und sichern Sie diese
Platten auf dem Gesteli. Bohren Sie anschliefend die
Platten entsprechend den Léchern der
Gehrungsségenbasis und sichern Sie die Gehrungssédge
mit den Schrauben und Muttern.

So verwenden Sie das Gestell der
Gehrungssige

Einrichten: (Abb. 5)

1. Halten Sie den Griff fest und stelien Sie lhren Fuld auf
das Rohr am Bein A des Gestells.

2. Losen Sie den Arretierhebel mit der linken Hand,
wiéhrend Sie den Griff nach unten driicken.

3. Halten Sie den Griff mit beiden Hénden fest und
ziehen Sie ihn mit threm Gewicht nach hinten.

4. Ziehen Sie den Griff nach oben bis zu der von lhren
gewiinschien Héhestuie 1 bis 5 entsprechend lhrer
Arbeit, indem Sie den Indexstrich an der
Hahenpoesition acf dem Etikett ausrichten.

5. Drehen Sie die Einstellschraube so, dass das Gestell
stabil steht.

Einklappen: (Abb. 8)

1. Stellen Sie Ihren Fulk auf das Rohr am Bein A des
Gestefls.

2. Halten Sie den Griff mit beiden Hinden fest und
ziehen Sie ihr mit Ihrem Gewicht nach hinten.

3. Halten Sie den Griff fest und ziehen Sie den
Umschalthebel mit einem Finger, wahrend Sie den
Habel festhaiten.

4. Ziehen Sie den Griff nach unten bis zu der von lhren
gewinschten Hihestufe 1 bis 5 entsprechend threr
Arbeit, indem Sie den Indexstrich an der
Héhenposition auf dem Elikett ausrichten,

5. Bei einem weiteren Absenken nach der Héhenposition
1 sperrt sich der Griff sefbst.

6. Das Gestell kann auf den Rédern transportiert werden
(siehe Abbildung).

Einrichten der Verlingerungsarme (fiir die jeweiligen

Lingenstopper und den Roller): (Abb. 7 und 8)

1. Verschieben Sie den Hebel 40 in Richtung Seite der
Gehrungssdgenposition in Richtung A des Pleils,
ziehen Sie den Verliingerungsarm heraus, bis die
Enden die jeweilige l.inge erreichen und sichern Sie
ihn, indem Sie den Hebel 49 in Richiung B des Pfeils
schigben.

2. Ziehen Sle den Stiff 10-60, schwenken Sie das Bein

s0, dass es nach oben zeigt. Prafen Sie, dass das

obere Ende des Stifis in der Bohrung im Beinrohr
gesichert ist.

Léisen Sie die Klemmschraube M8 x 20 am Bein

entgegen dem Uhrzeigersinn, ziehen Sie éas Beinrohr

heraus, bis es den Boden erreicht und zlehen Sie die

Klemmschraube MB % 20 am Beinrohz im

Uhrzeigersinn fest.

4, Loésen Sie die Klemmschraube M8 x 20 an der Seite
des Anschlags for die jeweitige Lange oder des
Rollers entgegen dem Uhrzeigersinn, heben oder
senken Sie den Anschlag {oder den Roller) bis die
oberste Kante des Anschlags (oder des Rollers) die
gleiche Hihe esreicht wie die cberste Fliche des
Gestells, Ziehen Sie die Klemmschraube M8 x 20 im
Uhrzeigersinn fest, um den Anschlag {oder Roller) zu
arretieren.

w

Lagern der Verlingerungsarme fiir beide Anschldge,
um die jeweiligen Schnitte und Roller zu erreichen:
{Abb. 7 und 8}

1. Lésen Sie den Hebel 40, driicken Sie das Beinrohr 28
wieder zurlick und ziehen Sie den Hebel wieder fest.

2. 1dsen Sie den Hebel 40 am néachsten Anschiag (oder
Roller), driicken Sie den Anschiag (eder Roller) nach
unfen und ziehen Sie den Hebel wieder fest.

3. Ziehen Sie den Sttt 10-80, schwenken Sie das Bein,
bis es die horizontale Position erreicht.

4. Losen Sie den Hebel 40, driicken Sie den
Verldngerungsarm so weit wie méglich zurlick und
ziehen Sie den Hebel wieder fest, um den
Verldngerungsbalken zu arretieren.




